Model:

Lot No:

Date of Purchase:

STORAGE LOFT BED

ADULT ASSEMBLY REQUIRED

If you are missing any parts or have any questions regarding assembly, do
not return this item to the retailers store. Please call our toll-free, customer
service number and have this assembly manual open to the parts list ready
to provide the model name, number and part name or number.

WARNING: This product may contain small components, please ensure they are kept

away from small children.




Model : MG 7269 (Sample Al)

Product Size : 1000mm x 1930mm (Base int Size)

Thank you for purchasing this product. Before starting assembly we suggest you spend a short time reading
through this leaftlet, then follow the simple step by step guide.
Two people are needed to assemble this product.

Option A ' Option B

| Option C | Option D

Page:10f20



Guide To Assembly

Model : MG 7269

Tools Required For Assembly

DO NOT USE POWER TOOLS TO
ASSEMBLE THIS PRODUCT. USE

OF POWER TOOLS WILL INVALIDATE
ANY CLAIM AND MAY DAMAGE THIS
PRODUCT MAKING IT UNSAFE.

Approximately 3 hour
e
w w 2 People Required

Rubber Hammer Measure

(-

Phillips Screw Driver

Page : 2 of 20



Part List

Model: MG 7269

Carton 1 of 3 Carton 3 of 3

No. | Part Name Pcs No. |Part Name Pcs

20 |Center Panel 01 |Plinth Panel (Chest Drawers)
23 |Left End Panel 02 |Bottom Panel (Chest Drawers)
26 |Right End Panel 03 |Back Panel (Chest Drawers)
27 |Back Panel (Shelf) 04 |Support Panel (Chest Drawers)
28 |Bottom Panel (Shelf) 05 |Left Panel (Chest Drawers)

29 |Support Panel (Shelf) 06 |Right Panel (Chest Drawers)
30 |Back Side Panel 07 |Back Panel (Chest Drawers)
31 |Back Panel (Shelf) 08 |Top Panel (Chest Drawers)

32 | Bottom Panel (Shelf) 09 |Back Panel (Drawer)

33 |Back Side Panel 10 |Left Panel (Drawer)

35 |Back Support Panel 11 |Right Panel (Drawer)

12 |Bottom Panel (Drawer)

13 |Front Panel (Drawer)

Carton 2 of 3 14 |Bottom Panel (Desk)

RRRER(RERINRRER=N

RRRFRERRWWWW W RRERRNRER -

15 |Center Panel (Desk)
No. |Part Name Pcs 16 | Center Panel (Desk)
17 | Left Panel (Desk) 1 19 |Top Panel (Desk)
18 |Right Panel (Desk) 1
21 |Left End Panel (Back Post) 1
22 | Left End Panel (Front Post) 1
24 |Right End Panel (Back Post) 1
25 |Left End Panel (Front Post) 1
34 | Back Support Panel 1
36 |Side Rail (Back) 1
37 |Side Rail (Front) 1
38 |Solid Wood Slat Base (15 pcs) 1 set
40 | Guardrail 1
41 |Ladder Step 2
42 |Ladder Side Rail (Left) 1
43 | Ladder Side Rail (Right) 1
44 | Brace (Long) 2
45 | Brace (Short) 2
Assembly Instructions + Fitting List

Page: 3 of 20



Part List
Model : MG 7269

@xz "

Page : 4 of 20



Fitting List
MODEL :

Z
O

NI XIX|g<|C[A|®(A|0 V2 =2|FMR|“|(T| QMO O|DT| >

NININ NI NN
O e W N~

“Cam Stud (small) S

M8 x 25mm PVC Dowel
45mm Chipboard Screw

| 14mm Chipboard Screw

| Handle

| 20mm Handle Screw

M8 x 60mm Allen Bolt
: M6 x 70mm Allen Bolt
i M6 x 45mm Allen Bolt
j M6 x 35mm Allen Bolt
M6 x 25mm Allen Bolt
M6 JCN Nut K

'Metal Plate

| M8 Allen Wrench

MG 7269

Carton ~ of ~

Fitting List
Part Name

Cam

#@s@"
38mm Chipboard Screw M
7

e

14" Drawer Slide (SJ) P~

U Shape Caster - T

' 25mm Allen Bolt -
M6 Cap Nut &
M6 Round Nut S

M8 Round Nut

7’
=

M6 x 80mm Allen Bolt

M6 x 50mm Allen Bolt

M6 x 40mm Allen Bolt

M6 x 30mm Allen Bolt

M6 x 12mm Allen Bolt

M6 Allen Wrench

Spanner

Pcs

N N0 R R RO W

—

—

Caution

There are many small components
used in the construction of this
unit.These loose items should be
kept away from young children
whilst assembling your unit. As

an extra precaution, screw cover
caps should be permanently

fixed in position.(Where applicable)

USEFUL HINTS & TIPS

Two people will be required to

_ assemble this unit

'Please keep this assembly

instruction for future reference

Page : 5 of 20



Guide To Assembly

Model : MG 7269

WHEN FITTING CAMS

To Assembly the Drawer Slide, Please Follow Step as Below

ENSURE STARTING POSITION IS CORRECT
BEFORE YOU INSERT CONNECTING BOLT 5 3 i
TURN GLOCKWISE UNTIL SECURE G < First Hole H Last Hole
44 ' - FRONT ( - | BACK
= "
CORRECT WRONG
1 55 O
£ A8 E——m
= H x 3 sets
v+ Bx8 —_—
g 2)
o \ -]-

!
A\

b

® >

- @ -’;:’ i "i.'
- y " %
‘:‘::- L,::‘?'l:-r - v
& ha g
- ; 7
,;",a == r:]' -
< i
> ) L, @
X P * L -
& )
.'-.;. P! ‘:‘-_f:._v-f 33
i Z 5
i : i
& E =t

Page : 6 of 20



Guide To Assembly

Model : MG 7269

2 3 With Edging -
Face

) +)) P
i._d_/ = ﬁ“\ ;
D

R
¢ y
=

. fkqﬁ

Page : 7 of 20



Guide To Assembly
Model : MG 7269

r Y

E A 4
Do This Step 3 Times s al

11"_. “1Jx3 & |Kx6 12 5 |Gx12 Hx3
HE
_ :c = ;

.. ¥

\\\_r_ %

Do This Step 3 Times
Page : 8 of 20



Guide To Assembly

Model : MG 7269

13 D WHEN FITTING CAMS
TN A X 9 ENSURE STARTING POSITION IS CORRECT
al BEFORE YOU INSERT CONMNECTING BOLT
TURN CLOCKWISE UNTIL SECURE

CORRECT WRONG

A\
-
(-}
AN
N\

N

N

N e o & Y

4

©

N
4
eerteeals

/R

A et
et

- =
L e f
ey

BRI o, WO o

(@

s,
5 A=
e
(¥
& 8
=0

m

11 e 5
. mem——— 1)

Page : 9 of 20



Guide To Assembly

Model : MG 7269

14 " Dx1 15 <o Px2

25D

~ (Ux?2

arE

Z3 Q) 7
[~ A
~ \) "
| 14 (%)) :=} )
&S . Vg 3 N 4
Z5 L

Page : 10 of 20



Guide To Assembly

Model : MG 7269

19|

_:—: N o
el 3 i . " '!'._‘
! .”’/ a":}‘. ¢ ]

)

v

WHEN FITTING CAMS

ENSURE STARTING POSITION IS CORRECT
BEFORE YOU INSERT CONMECTING BOLT
TURN CLOCKWISE UNTIL SECURE

4- A i

CORRECT WRONG

v X4

N A (x4
{‘JTA | :IC.:‘..Tl
\_____/ H_:/

Page : 11 of 20



Guide To Assembly

Model : MG 7269

Pty
2 0 iy EMNSURE STARTING POSITION IS CORRECT
vy A X 6 BEFORE YOU INSERT CONMECTING BOLT
TURMN CLOCKWISE UNTIL SECURE

v )| [P %

_ / C X 6 P = CORRECT WRONG

t'l'
(oot 89

F =
..\.4’:{,

”
[

Q
Q

(i
((G=x

Page : 12 of 20



Guide To Assembly

Model : MG 7269

_.g(a'?’

21 &
._J_,_?:;sﬁ L) X 2

2 & |Gx2

“1Z4 x 1 .@- |

o

Page : 13 of 20



Guide To Assembly

Model : MG 7269
24 ¢ zZx4

Z2 x4

)]

% | @ 22'

J_f/-
1/
3 v R
s N A [x 2

1 N ; '.4:““-‘\' x

i | =% } { -='|:r J)

H e g4 LA

1 = =

¥l
| P A D (x4
=t

A
\
,

c
\r?'j
s

1
\“'ﬁ' olt?

Page : 14 of 20



Guide To Assembly

Model : MG 7269
26 o |Zx 15

Z2 x 15

Page : 15 of 20



Guide To Assembly

Model : MG 7269

30 QP |z1x4

Page : 16 of 20



>
o
&
@
7
N
<C
o
)
S
5
O

: MG 7269

Model

Option A

ZX2
Z2x4

5 x 1
U X1

i

o g

VXx1

Page : 17 of 20



>
e
=
@
7
7))
S
o
o
)
S
=
O

. MG 7269

Model

Option B

P [Z1x2

ZZR2

Page : 18 of 20



ZX2Z
Z2 x4
/4

. K
5 e A
S L
| [ { T

. MG 7269

Sx1
Ux1
VXx1
\:\
&

=

e
a5
i

s
i
&

>
e
=
@
7
7))
S
o
o
)
S
=
O

Model

Page : 19 of 20

L &
Z2)



Guide To Assembly
Model : MG 7269

31+ sx1 S Z1x2 TN Option D

# |Tx1 Ry |Z2x2

Page : 20 of 20





